



SMITH-EMERY LABORATORIES

An Independent Commercial Testing Laboratory, Established 1904

781 E. Washington Boulevard Los Angeles, California 90021 ♦ (213) 749-3411 ♦ Fax (213) 741-8626

Proj. No.: 35542-1
Lab No.: T-05-187

November 1, 2005

CLIENT: **SUPRA GLAZE INC**
Attn.: Michael Schmidt
3623 Jasmine Avenue # 111
Los Angeles CA 90034

Subject: **12" x 12" x 1/8" Thick Vinyl Sample coated with Ultra Glaze**
Specification: As per clients instructions. (See job specifications).
Source: Submitted to Laboratory by Client.

Report of Tests

WATER POROSITY

The 12" x 12" x 1.125" thick samples were fitted with a 6" diameter x 12" high plastic pipe on the finished surface; using silicone sealant for adhesion and sealing. The bottom or indoor surface was supported on a 2" x 2" x 2" thick block. After curing for 24 hours, the assembly was filled with potable water to a depth of 10.25" and observed for any leakage or water penetration for 7 days at room temperature.

Sample No.	Block No.	Observations
1	n/a	No Leakage or Water Penetration after 7 days
2	n/a	No Leakage or Water Penetration after 7 days
3	n/a	No Leakage or Water Penetration after 7 days

Respectfully Submitted,

SMITH - EMERY LABORATORIES



P. John Latolait
Registered Civil Engineer No.: C60312
Registration Expires: 6-30-04

- Materials Tested Comply With Specifications.
- Materials Tested Did Not Comply With Specifications.
- No Established Criteria for Acceptable Limits.